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MICROLAB TESTING PRIVATE LIMITED
An ISO/IEC 17025 MATERIAL TESTING LABORATORY
* Accredited by NABL vide Certificate Number TC-14728

M ' C R 0 L A B D25, Ambattur Industrial Estate, Chennai — 600058
| &4 Ph: 044-26242525/044-26244399,

Email: cre@microlabtesting.com

Web: www.microlabtesting.com TC-14728
Test Report
TC1472825000019864F

Customer: 4 Report No.: TR/24-25/7349-1 ~~
M/s. IC Valvulas India Private Limited / Report Date: 17-03-2025
No: 143, 1st Main Road, Industrial Estate, Perungudi Customer Ref. No.: DC2425002012
,City:Chennai ,600096

Ref. Date 07-03-2025

Sample Received Date: 10-03-2025

Date Of Completion: 17-03-2025
Samples drawn by Customer / . /

/7
Sample Description: Test Bar, Heat No: 241212B7, Material: CF3M, SP-Code: SP-008, PO No: SC-2425002559
Discipline : Chemical, Group : CORROSION TESTING

o
INTERGRANULAR CORROSION TEST (PRACTICE-B) / Test Method : ASTM A262:2015 (2021) r'd

Verified By: N THINESH KANNAN Tested on : 12-03-2025 to 17-03-2025 =

Test Parameters Result / ) Requirement ————

Sensitization Temp Specimen was sensitized at 675 °C for 1 hour i

Test Solution Ferric Sulfate —Sulfuric Acid Solution Jm—

2 . . . - TR

Size (mm) L:26.83 x W:20.14 x Thk:8.19 ¢~ e

Total Surface Area of the specimen 18,5008 // =

(cm?) e

Initial Weight of the specimen (g) 344956 ¢ e —

e

Start of Test 12.03.2025 (05.00 pm) —

End of Test 17.03.2025 (05.00 pm) ¢ —

Duration of Test 120 Hours - T

4 Ere

Final weight of the specimen (g) 343442 ¢ —

Weight loss (g) 0.1514 e

P e

CECEEEEET

Corrosion Rate (mpy) 29.7639 / 60.0 max. e

JC Valvulas India Pvt. Ltd. For MICROLAB E———

Chennai, Tami:ehcltadu. India 4 ,_qf,y‘\_f«-*“ —

-nspected / Verifi Acgepted b fﬁ; = =

QNQC -N. MA‘H SHNAN K. Mathan Kumar e

1 Head, Corrosion & Polymer Department e —

iz e iz, i)

Authorized Signatory

End of Test Report

NOTE : This report relates only to the particular sample submitted for test * Any correction is not attested shall invalidate this certificate * Sample will be
destroyed after 15 days from the date of testing unless instructed otherwise * Any complaints about this report should be communicated in writing within 7
days of this report * This report not to be produced wholly or in parts and cannot be used as an evidence in a court of law and shall not be used in advertising
Media without prior permission in writing * Sample description is not verified in all cases and is given as described by the customers * Sample are not drawn
by us unless otherwise stated * Laboratory reports the statements of Conformity to material specification as per Decision Rule 1, Non Caonformity as per
Decision Rule 4 & For Rule 2 & 3 Customer provides feedback.

Format No:MTPL/QMS/TR/03 Pagelof1






